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Name ofSample: Lithium-ion rechargeable cell ICR18650/26V 2550mAh
3.6V 9. 18Wh
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Consignor; EVE Energy Co., Ltd.
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Test method
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¥ S AT AL ICRIB650/26V 2550mAh 3. 6V 9. 18Wh
oo 4 A Chinese
Name ofSample [ 5 Lithium—ion rechargeable cell TCR18650/26V 2550mAh 3.6V 9. 18Wh
English
GRCE R 1119120109
Sample No.
EZTR N2 RN R AR 7T PR 2 =
Consignor EVE Energy Co., Ltd.
A B BN LB RE R 2
Manufacturer EVE Energy Co., Ltd.
o 7k BRI O TRR IHa Mm@ i e Mpa T

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “"Recommendations on the TRANSPORT
OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1

Section 38.3
H & AT KEE CR TR RYERmmERy A% bR F Iy
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
- an I, , L N
Aé“”rr A €2 [ R L T
ppearance Blue Cylinder plastics film shell
: ¥ = o
ek g 0 8 9019-12-06 AL B 2019-12-16 ~ 2020-01-14
Accepted Date Test Date

ol R B e PR AR R B il s ST B 8t - o
o Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
2R, ZFERAEEAE (% T fe I S5 Y s g s B ATbRHE T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3hRMESEsR .
AR EE# | The sample has passed the test items of UNITED NATIONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteri}r&f"i‘_\_ 7#6-]0/11/Rev. 6
Conclusion Amend. 1 38.3 QREIEA
IR e
7/ \:}\\%(‘/ e—
He 2l 1] 5 Fe —01-16A%Y
LR W) (Date) 5,2 20&01 1657
&t W HL L i Rechargeable Lithium Cell. / f i
3
Comment
B3 HaE /
Consignor 201815
Address Post Code
B 1L | ke L %ﬁ% e TE}Z{
Approver: i Checker: Compiler:
R

Title: il 5 TR (Vice chief engineer)
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A =0 ;X L= 1, a
Name of Test Standard requirement or The c . K
No. it Clause Number of Standard Test Result onclusion | Remar
B R RER T WA AN 4R
2 » HET WY ST/S6/AC. 10/11/Rev. 6 Amend. 1 38. 3 L 1
1 %Eﬁiﬁ«i R 1 See Appendix 1 otk -
Altitude UN Manual of Tests and Criteria Passed
simulation ST/8G/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.1
%éﬁl (R TRREWEMEEINT e tr
Sl T M) ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3 Wk 2
2 h #‘Mﬂ{]ﬁ BT 2 See Appendix 2 Tt /
Thermal test UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Amend. | Section )
38.3 Test T.2
W IH € TS T Mic M il b s b
5 ) «?UZ g} ;; ST/SG/AC. 10/11/Rev. 6 Awend. 1 38.3 | [ j-& 3 e p
b : - ui T See Appendix 3 T
Vibration UN Manual of Tests and Criteria ee Apendix PEilSsed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
IR € T fafs T mE M il 15 2
Wfﬁ rﬂ ?‘\;Hﬁ» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 VLR -, 4 "
1 Sheivk BT 1 i . See Appendix 4 i /
oc UN Manual of Tests and Criteria Passed
ST/SG/AC.10/11/Rev. 6 Auend. 1 Section '
38.3 Test T. 4
BRI X T TR E MmOl B s fbn
- #EFIY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | it & 5
2 &Fﬁ%ﬁ] T 5 See Appendix 3 T /
E:Xterl_lal short UN Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 6 Awend. 1 Section
38.3 Test T.5
BEE CLF bR UEmE T A% Wb
; B+ rE;;;iﬁg ST/SG/AC. 10/11/Rev. 6 Amend. 1 38, 3 L% 6 S )
Wcky [ See Appendix 6 :
Impact UN Manual of Tests and Criteria REAbRERE Pc‘leJSSed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.6
A (R FRRkEhammnE b WA bR
i Y ST/SG/AC, /Rev. 6 Amend. 1 38, WiEs
y 3R A, ﬁn}%ﬂg ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 gljhfﬁf; 7 i . )
. e see en
Forced discharge UN Manual of Tests and Criteria Rl Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section '
38.3 Test T.8
This space intentionally left blank
o | uTEa
Ao ) BRI A4 NG E :20°C-22°C ; RS EE - /%
Test Environment Ambient temperature:20°C-22°C:Ambient humidity: /%
Condition
A 2R B /
. Test Item
2 ERBHR, e —
Subcontracted Test SekpkE | E& / S /
Condition Subcontracted | Name Post Code
Laboratory bk / W% /
Address Tel

T A N

P AR ~ NN i
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ey | AR EA LA | WL
No. Name of TestItems | Altitude simulation
Bz, R A RIEAT Before KIS After s e AL LS AR
%5 Sample Status RE | FRLE| KE Fr#&W/E | Mass Loss | Residual | #
Sample Mass ocv Mass ocv OCV  |Other
No. , /g Y /g A% %o 1% Event
001 | oyepoine L aa515 | 417 | 447501 | 417 0.00 | 100.00 | o
002 | opperart L aq6451 | 417 | 44,6430 | a 17 0.00 | 100.00 [ ©
003 | o o | adet88 | 417 Idmeass | a1 0.00 | 100.00 | o
004 | ot porint | aason | 417 | 445891 | 417 0.00 | 100.00 | ©
005 | oermant ol aarar2 | 417 | 447396 | 417 0.00 | 100.00 | ©
006 | amevem oy | wormelii g | gl 2 17 0.00 | 100.00 | ©
007 | spemenn o btiear | &1 | saeas | 40 0.01 | 100.00 | o
008 | semcpnirt ol asests | 417 |aseser | a1 0.00 | 100.00 | o
009 | semanes 448102 | 419 | 448000 417 0.00 | 99.76 | o
010 il s 44.5940 | 4.17 | 44.5925 |  4.17 0.00 | 100.00 | ©

25CYC Fully charged

i2¢ +|This space intentionally
2 T2

left blank

SIED LR VR DR R-2RE PRk 0-F . £ima. R RaE, AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

==X

AN
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5 5 WRRE LA | IR
No. Name of Test Items Thermal test
#e | Hars B b REEA | gy amx| 04em] ta
%5 Sample Status RE Ik R FrE8-w [k | Mass Loss Residual 5%?;
Sample Mass OCV Mass ocvV OCV  |Other
No. /g v /g A% % /% | Event
001 | o ot ) aa501 | 417 | 447488 | 412 0.00 | 98.80 | o
002 | oyl | 446430 | 417 | 44.6430 | 412 0. 00 98.80 | o
003 | eriaret | a.6482 | 417 | a4.6485 | 4 12 0. 00 98.80 | o
004 | o GomERh | gans01 | 417 | 445891 | 4 10 0.00 | 98.80 | o
005 | jompord | 447396 | 447 | 44.7398 | 4. 10 0. 00 98.80 | o© K
006 | soroprirett ol 447110 | 417 | 447108 412 0. 00 98.80 | o z
007 | poorepriimt | 44.6413 | 417 | 44.6410 | 4.1 0.00 | 98.80 | o ,‘
008 | preporsnil | 44.6567 | 4.17 | 44.6558 | 4. 12 0. 00 98.80 | o LE
009 | prgimao ol Eas8000 | i | 44:8080 ) @ 410 0.00 [ 98.80 | o n
010 | prepaen® 144595 | 417 | 44.5019| a4 12 0. 00 98.80 | o N

V| e 2|This space intentionally
2 i\—'FL left bhlank

HiE LR V-RA D-MRAR R-#k B F—#2 k. O-Zi#h. LR, LMK, Lakd, FALK.,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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25CYC Fully charged

SRICI Testing Co., Ltd. Test Report—Appendix 3 NO. 1119120109
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A5 ; BARA LA | i)
No. Name of Test Items Vibration
e | o AHK Befirs REE A |5pgms | fiaem| 1
Y5 Sample Status RE FROE KE FF 3@, /& | Mass Loss | Residual | #
Sample Mass ocv Mass ocv ocv Other
No. /g v /g A% /% 1% Event
ICYCTER TR
001 | 1oy Futly charged | 44-7484 |  4.12 | a4.7491 | 4. 1o 0.00 | 100.00 | o
’ 1CYCTER FrH, . ‘ .
0021 \ove Fully eharged | 44-6430 | 4,12 | 44,6427 | 4 12 0.00 | 100.00 | o
1CYCSE A FEHy ATl - -
003 ICYC Fully charged | 44. 6485 4.12 44. 6470 4,12 0.00 100. 00 0
ICYCSE A FaH - ‘ - ‘
004 T Puﬁyicharged 44. 5891 4.12 44. 5896 4.12 0. 00 100. 00 0
ICYCSEA TR H#, ‘
005 1CYC Fully charged | 44. 7398 4. 12 44. 7391 4. 12 0.00 100. 00 0
5 25CYCSEL 1D L
006 | ssevc Fully chavged | 44- 7104 412 | aa.7115 | 4 12 0.00 | 100.00 | o
25CYCFE AT = i _
007 | 250vC ully charged | 446410 | 4.12 | 44.6408 | 4. 12 0.00 | 100.00 | o
25CYCSER TR A -
008 | 250vC Fully sharged | 44-6558 |  4.12 | 44.8552 | 4. 19 0.00 | 100.00 | o
25CYCSEATE 4 ¢
009 | 55eve Fully oharged | 44-8082 | 4,12 | 44.8080 | 412 0.00 | 100.00 | o
010 I 44.5919 | 412 | 44.5914 | 412 0.00 | 100.00 | o

«[This space intentionally

left blank

Fire O-No Leakage,No Venting,

@Ik LR VR D-MAK R-aE F-Ak 0ok, R AR, L. RALk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-
No Disassembly,No Rupture & No Fire.

-
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A5 AR A B 4 AR i
No. 1 Name of Test Items Shock
o T RXIERT Before RIS After B L PNy S,
P Sample St;;us RE | FHOE| BE Fr#&d, B | Mass Loss | Residual o H
Sample Mass ocv Mass ocv OCV [ Other
No. /g IAY g AY % % Event
01 | ocrmens o | aamaor| 412 | 447495 | 410 0.00 | 100.00 | o
002 | ercmnine s | 46127 a1z | ad 6412 | 410 0. 00 100.00 | o
008 | it o | #6070| a1z Fdiema | 41 0.00 | 100.00 | o
004 | oiraens | aasses| 412 | 445872 | 412 0.00 | 100.00 | o
005 | iovormieae | 447301 412 | 447301 | 412 0. 00 100.00 | o
006 | sactt s oy | 44, 406 409 | 44 TBTF . dag 0. 01 100.00 | o
007 | a5cvc Furty doged | 44.6408 | 4.12 | 44.6402 | 4. 12 0.00 | 100.00 | o
008 | scriren o |l adess2| 412 | as6m52 | 410 0.00 | 100.00 | o
009 | pscicpmare o | 248080 4.12. | 448071 | 412 0. 00 100.00 | o
010 | ssorcpaienm g {atsoa| 412 | aase0 | 210 0.00 | 100.00 | o
j‘. l‘.gs:rfhis Spaf;-thyf;ykiwa“y

pture F-Fire O-No Leakage,No Venting,

Fid: LR V-RA DMK R-28E F-dek 0-Lhk. LRA. LMK, LE. ik,
Note: L-Leakage V-Venting D-Disassembly R-Ru
No Disassembly,No Rupture & No Fire.

R

3 e

Ll



SRICI Testing Co., Ltd. Test Report—Appendix 5

LS T AR A RN )
B m iR S -mE 5

NO. 1119120109

7/10

55 5 R B 2 4 S5 o

No. Name of Test [tems External short circuit
Hets HaRa TRADRGRA IR
Sample No. Sample Status Mz Extern;éj’l"emperature Other Event

001 10(1(:;51?5{??3;%@ 96. 1 0

002 LCYC Furty ohanged 100.4 0

003 1010 Futly oomnged 9. 6 0

004 Mytl(:"l(lﬁf\ fltl;;[iged 99. 6 0

005 lCYé(l\Eﬁ\#\ fﬁg;'-ged 96. 9 0

006 25(Y2(ricigl(1frf:'\jﬁ;%ged 96. 7 0

007 %Ci(ﬁfl‘fgﬁ\#\ jﬁé{%god 102. 4 0

008 Z5C\27;(:1(Iﬁj\(‘fiigg9d 101. 6 0

009 ZﬁCif(F:lij?:"\:;;%ged 95.0 0

a10 zacjrﬂ;faﬁj\jﬁlq?ged 103.7 0
DENAIE This space intentionally left

blank

Gk DMK R-2KZL F-R K 0-T/R/k. ALK . KakE,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

BRCL-N |
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&% 6 BWAR LA | il
oty Name of Test Items Impact
Houme Ak & i R R R E T
Sample No. Sample Status Max. Extemﬁgemperature s Bt
ol LCYC 508 Conprity 123.5 o
(B
Atz 1(:&’1cm5(b%5 %dﬁ-a:i ty 123.2 0
= o
i 1(:YICLY5CO%SOCQZE;}({T1 ty 102. 2 0
i uylfwj(omjormq?ai ty 122.0 0
i “}1(:"\;%%5{3%/;;2?1 ty 115.9 0
Bg - ZS(ZY?YS(O%S O(tgai ty 113.0 0
e z'srzYSrfz(;)wj?“t;:i ty 127. 8 0
ol8 ZSCiECYjﬂ“ﬁj?gd?f ; ty a7.0 0
o 25(2&?(2(0: ?%aiiiu 123.9 0
020 250YC HO%E &

25CYC 50% Capacity 122.2 _ 0

I e This space intentionally left °
EL kA hlank

i DMRIK F—AL K 0-RARR. Atk
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

A MEVARRS'S WA
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A% ; R A LA SR L
No. Name of Test ltems Forced discharge
o5 ok & HAT L
Sample No. Sample Status o
021 1CYC lr?l(n%?ﬁirged Y
022 ICY(tkSE%i?fﬁﬁfiflrged 0
023 1cycﬁgzﬁi?fifiizrged O
024 1CYC 11"(L1\1(1J\L ?liiszc[iillarged 0
025 1CYC I]"(L}lpl}\nfiﬁfr[lflldlgfd 0
026 ICYCiSETffifiiuged 0
027 10YC 1;1:] ILIJ\[ fiéﬁfrrhuarged 0
028 1CYC ll(; :JI(EJ;L ?Ei%:r]?argod 0
029 1CYC %(L:]i;t:iﬁfrll?algrd 0
030 1CYC i(lfl(lifli%illllargrd 0
031 25(}(‘2:;:}’1[1?) f;}?s%:r}[liar'god 0
032 25€ YC2 i(n‘ 1(11:5 ‘fl\ijjsi(;[{%ar ged 0
033 25CY§?§H§??E§%Engd 0
034 25C Y(,"2 5}(;1\1(1?: Tiiﬁcllirg ed 0
035 2 GC\CZ?U\Il(l)\? /(:\1}35( cfllliarge d 0
036 25CY§§§E%§1§ﬁitzrged _ 0
037 256&’625}3?;(:1%%%2?&1"@(1 0
038 25CYC25F‘E?;(:]%%E]§§:?arged 0
039 25(:1’(:21%1%%?;?&@ 0
040 250\((:2 SPEEi%%iE:?argcd 0

&t DMK F—fe ok O-TLA4R. FAn k.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

NP i

JR
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